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Test Report Revision History

Revision Date Revised By Reason for Revision

1.0 September 25, 2014 | Mike Graffeo Original Document

20 November 5, 2014 Mike Graffeo Added photo for'emlssmns <1GHz. Retested IM to
include more points ( 2 x span/RBW)

3.0 December 17, 2014 Mike Graffeo Added test data for RSSI-dependent region for

variable noise tests.
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ILAC/A2LA

Compliance Testing, LLC, has been accredited in accordance with the recognized International Standard ISO/IEC
17025:2005. This accreditation demonstrates technical competence for a defined scope and the operation of a laboratory
quality management system (refer to the joint ISO-ILAC-IAF Communiqué dated January 2009).

The tests results contained within this test report all fall within our scope of accreditation, unless noted below.

Please refer to http://www.compliancetesting.com/labscope.html for current scope of accreditation.

Testing Certificate Number: 2152.01
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Test and Measurement Data
Sub-part
2.1033(c)(14):

All tests and measurement data shown were performed in accordance with FCC Rules and Regulations, Part 2,
Subpart J and the following individual Parts: 20.21 in conjunction with latest version of KDB 935210.

Standard Test Conditions and Engineering Practices
Except as noted herein, the following conditions and procedures were observed during the testing:

In accordance with ANSI/C63.4-2009, and unless otherwise indicated in the specific measurement results, the ambient
temperature of the actual EUT was maintained within the range of 10° to 40°C (50° to 104°F), unless the particular
equipment requirements specified testing over a different temperature range. Also, unless otherwise indicated, the
humidity levels were in the range of 10% to 90% relative humidity.

Environmental Conditions

Temp Humidity Pressure
(W) (%0) (mbar)
249 -31.0 33.5-63.0 985.5-943.0

Measurement results, unless otherwise noted, are worst-case measurements.

EUT Description

Model: 460021

Description: Quint Band Signal Booster
Firmware: A460021A

Software: 460021A

Serial Number: N/A

Additional Information:
The EUT is a Mobile, bi-directional amplifier for the boosting of cellular phone signals and data communication devices.
The following frequency bands and emission types are utilized.

Frequency Band
(MHz)
Uplink 698 -716 | 776-787 | 824-849 | 1850 - 1915 1710 — 1755
Downlink 728-746 | 746-757 | 869-894 | 1930 - 1995 2110 - 2155
. GSM, CDMA, EDGE, | CDMA, HSPA, LTE,
Modulation Type LTE HSPA. EVDO, LTE EDGE, EVDO
Emission Designators

CDMA HSPA LTE EVDO EDGE GSM
FOw Fow G7D FOW GTW GXW

The modulation types and emission designators listed in the tables represent the modulations that the cell phone
providers use for each frequency band. GSM, CDMA, and WCDMA represent all the modulation types (phase and
amplitude or a combination thereof) utilized within the industry. EDGE, HSPA, LTE etc. are all protocols or multiplexing
techniques using the base modulations.

EUT Operation during Tests
The EUT was in a normal operating condition.
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Pass,

Specification Test Name Fail. N/A Comments
Authorized

20.21(€)(3) Frequency Band Pass

20.21(e)(8)(1)(B) .

20.21()(8)()(C) g"n"’:jxg‘a‘jnm Power Pass

20.21(e)(8)(i)(D)

20.21(e)(8)()(F) Intermodulation Pass
: Out-of-Band

20.21(e)(8)(I)(E) Emissions Pass

2.1051

22.917(a)

g;‘ég?é)(a) Conducted Spurious Pass

27.53(e) Emissions

27.53(f)

27.53(9)

20.21(e)(8)()(A) Noise Limits Pass

20.21(e)(8)(I)(1 Uplink Inactivity Pass

20.21(e)(8)()(C)(1)

é%ggs(z)-(B)(l)(H) Variable Gain Pass

20.21(e)(8)(H(C)(2)(iii) (Mobile)

2.1049 Occupied Bandwidth Pass

20.21(e)(8)(ii)(A) Oscillation Detection Pass

2.1053 Radiated Spurious Pass

20.21(e)(8)()(B) Spectrum Block N/A This only applies to devices utilizing spectrum

Filtering

block filtering
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Authorized Frequency Band
Engineer: Mike Graffeo
Test Date: 9/10/14

Test Procedure

The EUT was connected to a spectrum analyzer through an attenuator with the losses being input into the spectrum
analyzer as a combination of reference level offset and correction factor as needed to ensure accurate readings. A signal
generator was utilized to produce a CW input signal tuned to the center channel of the operational band. The RF input
level was increased to a point just prior to the AGC being in control of the power. The Signal generator was set to sweep
across 2X the operational band of the EUT while the spectrum analyzer was set to MAX HOLD. Two markers were placed
at the edges of the operational band and a third marker was placed at the highest point within the band no closer than 2.5
MHz from the band edge.

Test Setup

Signal EUT Attenuator R Spectrum
Generator Analyzer

A 4
A

p1490002_FCC_Part 20_Rev 3.0
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Uplink Test Results

698 - 716 MHz Band

Tek RSA5100A - [Spectrum]
File View Run Repla Markers  Setup Tools Window Help g X
® & T & & 1A | Frequency: 707.00 MHz Reflev: 30.00 dBm Preset > Stop -
v v Trace 1 vIShow +Peak Max \Clear\
© 40.00 dBm  EVAPRPRRTIS
o dB/div: 701.75 MHz
10.0 dB
» RBW:
100 kHz
VBW:
-60.00 dBm
[ Autoscale | = CF: 707.00 MHz  Span: 50.0 MHz
Marker Marker  Frequency A Frequency Spectrum A Spectrum
Readout
Table MR 701.75 MHz 26.23 dBm
M1 698 MHz -3.75 MHz 22.38dBm  -3.86 dB
M2 716 MHz 14.25 MHz 21.10dBm -5.13 dB
M3 693.75MHz -8 MHz 6.23 dBm -20.00 dB
M4 719.375 MHz  17.625 MHz 6.25 dBm -19.98 dB
<« I »
Analyzing Acq BW: 25.00 MHz, Acq Length: 26.040 us Swept Free Run Ref: Int Atten: 45 dB Ext Corr
[ o |

776 - 787 MHz Band

Tek RSAS100A - [Spectrum] [ o a]
File View Run Repla Markers  Setup Tools Window Help g X
& & T & & 1A | Frequency: 781.50 MHz RefLev: 30.00 dBm Preset O Stop -
7 Trace 1 v|Show +Peak Max 10 | Clear |
© 40.00 dBm MR: 17.96 dBm
o dB/div: 783.25 Mi
10.0 dB
o RBW:
100 kHz
VBW:
-60.00 dBm
| Autoscale | = CF: 781.50 MHz % Span: 50.0 MHz
Markey Marker Frequency  AFrequency  Spectrum A Spectrum
Readout [X]
Table MR 783.25 MHz 17.96 dBm e
M1 776 MHz -7.25 MHz 17.43dBm -0.53 dB
M2 787 MHz 3.75 MHz 15.49dBm -2.47 dB
M3 769.3125... -13.9375 MHz -2.89.dBm  -20.85 dB
M4 796.6875 ... 13.4375 MHz -2.55dBm  -20.51 dB
« I )
Analyzing Acq BW: 25.00 MHz, Acq Length: 26.040 us Swept Free Run Ref: Int Atten: 45dB Ext Corr
= [r——- o |
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824 - 849 MHz Band

Tek RSAS100A - [Spectrum! (==
File View Run Replay Markers Setup Tools Window Help & x
E 83 @& 1T 3% N 1A Frequency: 836.50 MHz Reflev: 30.00 dBm Preset o Stop -
v v Trace 1 v|Show +Peak Max }Ciear\
©40.00 dBm  EYARTS AR,
o dB/div: 84325 M
10.0 dB
» RBW:
100 kHz
VBW:
-60.00 dBm
[ Autoscale | © CF: 836.50 MHz © Span: 60.0 MHz
Marker
Readout Marker  Frequency A Frequency Spectrum A Spectrum ‘ m ‘
Table MR 843.25 MHz 16.71 dBm —
M1 823.975 MHz  -19.275 MHz 12.29dBm 4.42dB
M2 849.025 MHz  5.775 MHz 14.55dBm  -2.16 dB
M3 817.225 MHz  -26.025 MHz -3.56 dBm  -20.27 dB
M4 856.15 MHz ~ 12.9 MHz -3.62dBm  -20.33 dB
« )
Analyzing Acg BW: 25.00 MHz, Acg Length: 26.040 us Swept Free Run Ref: Int Atten: 45 dB Ext Corr
= —r—— o |

1710 - 1755 MHz Band

Tek RSA5100A - [Spectrum
File View Run R Markers  Setup  Tools Window Help 8 x
® ® & T & & I | Frequency: 173250 GHz Reflev: 30.00 dBm Preset Dstop -
v v Trace 1 VIShow +Peak Max | Clear
& 40.00 dBm
o dB/div:
10.0 dB
» RBW:
100 kHz
VBW:
-60.00 dBm
| Autoscale \ o CF: 1.73250 GHz & Span: 130.0 MHz
g‘:aﬂ;%rut Marker  Frequency A Frequency Time A Time Amplitude A Amplitude Phase A Phase Spectrum A Spectrum
Table MR 1.732175 GHz 14.76 dBm —
M1 1.710075 GHz  -22.1 MHz = = = 11.01 dBm -3.75dB
M2 1.754925 GHz  22.75 MHz = = = = = = 14.22.dBm  -0.54 dB
M3 1.7004875 G... -31.6875 MHz - - - - - - -5.24 dBm -20.00 dB
M4 1.77735 GHz 45.175 MHz - - - - - - -5.76 dBm  -20.52 dB
% T )
Analyzing Acq BW: 25.00 MHz, Acg Length: 26.040 us Swept Free Run Ref: Int Atten: 45 dB Ext Corr
e — 1 i |
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1850 - 1915 MHz Band

Tek RSAS5100A - [Spectrum]
File View Run |
B e@TeR

Markers  Setup  Tools Window Help

Frequency: 1.88250 GHz Reflev: 30.00 dBm

Preset

Compliance Testing, LLC

Testing since 1963

8 x
DStop -

o v
& 30.00 dBm
» dB/div:
10.0 dB
» RBW:
100 kHz
VBW:

Trace 1 v|Show +Peak Max

MR: 12.65 dBm
1.8989125 GHz

-70.00 dBm

[ Autoscale | © CF: 1.88250 GHz & Span: 130.0 MHz
Marker Marker  Frequency A Frequency Spectrum A Spectrum
Readout (X}
Table MR 1.8989125 GHz 12.65 dBm —
M1 1.85 GHz -48.9125 MHz 8.85 dBm -3.80 dB
M2 1.915 GHz 16.0875 MHz 6.30 dBm -6.36 dB
M3 1.83765 GHz -61.2625 MHz -8.03dBm  -20.69 dB
M4 1.9202 GHz 21.2875 MHz -7.54 dBm  -20.20 dB
< i )
Analyzing Acq BW: 25.00 MHz, Acg Length: 26.040 us Swept Free Run Ref: Int Atten: 45 dB Ext Corr
== —r——

| Clear |

A

Downlink Test Results

728 - 746 MHz Band

Tek RSA5100A - [Spectrum,

File View Run Replay Markers Setup Tools Window Help & x
= ® & T 5 ¥ 1A | Frequency: 737.00 MHz ReflLev: 10.00 dBm Preset R ) Stop -
v v Trace 2 Show Off | Clear |
& 10.00 dBm MR: -5.96 dBm
o dB/div: 736.775 MHz
10.0 dB
» RBW:
100 kHz
VBW:
-90.00 dBm
| Autoscale | = CF: 737.00 MHz © Span: 60.0 MHz
Marker
Readout Marker  Frequency A Frequency Spectrum A Spectrum
Table MR 736.775 MHz -5.96 dBm —r
M1 728 MHz -8.775 MHz -13.44 dBm -7.48 dB
M2 746 MHz 9.225 MHz -6.09 dBm -0.14 dB
M3 725.75 MHz -11.025 MHz -25.98 dBm  -20.02 dB
M4 760.7 MHz 23.925 MHz -26.84 dBm -20.89 dB
« i )
Analyzing Acq BW: 25.00 MHz, Acq Length: 26.040 us Swept Free Run Ref: Int Atten: 25dB  Ext Corr
— [ |
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746 - 757 MHz Band

Tek RSAS5100A - [Spectrum]
File View Run |
B8 8 T % % K| Frequency: 75150 MHz

Markers  Setup  Tools Window Help

RefLev: 10.00 dBm

Preset

Compliance Testing, LLC

Testing since 1963

8 x
DStop -

v 7 Tracel
& 10.00 dBm
» dB/div:
10.0 dB
» RBW:
100 kHz
VBW:

v|Show +Peak Max

MR: -3.05 dBm
747.3 MHz
M1 MR-

-90.00 dBm

[ Autoscale | @ CF: 751.50 MHz

| Clear |

o Span: 60.0 MHz

Marker
Readout Marker  Frequency A Frequency Spectrum A Spectrum ‘ m ‘
Table MR 747.3 MHz -3.05 dBm —
M1 746.025 MHz  -1.275 MHz -2.96 dBm  0.09 dB
M2 756.975 MHz  9.675 MHz -13.27 dBm -10.22 dB
M3 725.625 MHz  -21.675 MHz -23.62 dBm -20.57 dB
M4 760.725 MHz  13.425 MHz -23.17 dBm  -20.12 dB
« i )
Analyzing Acq BW: 25.00 MHz, Acq Length: 26.040 us Swept Free Run Ref: Int Atten: 25dB Ext Corr
== —r—— o |

869 - 894 MHz Band

Tek RSA5100A - [Spectrum]

File View Run Markers  Setup Tools Window Help g X
® ® & T & & 1A | Frequency: 88150 MHz RefLev: 10.00 dBm Preset Repla  Stop -
v v Trace 1 v|Show +Peak Max | Clear
& 10.00 dBm MR: -5.13 dBm
o dB/div: 879.625 MHz
10.0 dB
» RBW:
100 kHz
VBW:
-90.00 dBm
i Autoscale \ o CF: 881.50 MHz @ Span: 60.0 MHz
Marker
ReadauE Marker  Frequency A Frequency Spectrum A Spectrum
Table MR 879.625 MHz -5.13 dBm —
M1 868.975 MHz  -10.65 MHz -10.72 dBm -5.59 dB
M2 894.025 MHz  14.4 MHz -9.24 dBm  4.11dB
M3 862.975 MHz -16.65 MHz -25.12dBm  -19.99 dB
M4 898.825 MHz  19.2 MHz -25.50 dBm  -20.37 dB
< i »
Analyzing Acg BW: 25.00 MHz, Acg Length: 26.040 us Swept Free Run Ref: Int Atten: 25 dB  Ext Corr
= — 1 i |
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1930 - 1995 MHz Band

Tek RSAS5100A - [Spectrum]
File View Run Replay Markers Setup Tools Window Help & x
B3 @& T % N A Frequency: 196250 GHz Reflev: 10.00 dBm Preset o Stop -
v v Trace 1 v|Show +Peak Max | Clear |
& 10.00 dBm MR: -1.91 dBm
o dB/div: 1.9740375 GHz
10.0 dB
» RBW:
100 kHz
VBW:
-90.00 dBm
[ Autoscale | © CF: 1.96250 GHz © Span: 130.0 MHz
Marker Marker  Frequency A Frequency Spectrum A Spectrum
Readout (X}
Table MR 1.9740375 GHz -1.91 dBm —
M1 1.93 GHz -44.0375 MHz -21.95dBm  -20.04 dB
M2 1.995 GHz 20.9625 MHz -12.06 dBm -10.15 dB
M3 1.93 GHz -44.0375 MHz -21.95dBm  -20.04 dB
M4 2.00085 GHz 26.8125 MHz -22.63 dBm -20.72 dB
« (0 )
Analyzing Acq BW: 25.00 MHz, Acg Length: 26.040 us Swept Free Run Ref: Int Atten: 25 dB Ext Corr
== —r—— o |

2110 - 2155 MHz Band

Tek RSA5100A - [Spectrum]
File View Run Markers  Setup Tools Window Help g X
® ® & T 5 % 15 | Frequency: 213250 GHz Reflev: 10.00 dBm Preset Re Dstep -
v v Trace 1 v|Show +Peak Max | Clear
©10.00 dBm  EEYRPYRNEe
o dB/div: 21312 GHz
10.0 dB
» RBW:
100 kHz
VBW:
-90.00 dBm
i Autoscale \ o CF: 2.13250 GHz @ Span: 130.0 MHz
Marker
ReadauE Marker  Frequency A Frequency Spectrum A Spectrum
Table MR 2.1312 GHz -6.22 dBm —
M1 2.110075 ... -21.125 MHz -9.16 dBm  -2.94 dB
M2 2.165 GHz 33.8 MHz -11.28 dBm  -5.06 dB
M3 2.096425 ... -34.775 MHz -26.36 dBm  -20.13 dB
M4 2.175725 ... 44.525 MHz -26.26 dBm  -20.03 dB
< i »
Analyzing Acg BW: 25.00 MHz, Acg Length: 26.040 us Swept Free Run Ref: Int Atten: 25 dB  Ext Corr
= — 1 i |
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Maximum Power and Gain
Engineer: Mike Graffeo
Test Date: 9/25/14

Test Procedure

The EUT was connected to a spectrum analyzer through an attenuator with the losses being input into the spectrum
analyzer as a combination of reference level offset and correction factor as needed to ensure accurate readings. The
spectrum analyzer and signal generator were tuned to the frequency with the highest power level in the band, as
determined by the Authorized Frequency Band test. The RF input level was increased to a point just prior to the AGC
being in control of the power for both pulsed single time slot GSM modulation and 4.1 MHz AWGN modulation. The
maximum power was measured and verified to meet the minimum and maximum levels allowed, with the maximum gain
being computed from these values. The uplink and downlink gain under each condition were verified to be within 9 dB of
each other.

For Mobile installations the gain is fixed at 50 dB.

Test Setup
Signal > EUT .|  Attenuator R Spectrum
Generator g v Analyzer
Uplink Power Test Results
Frequency Band Input Level Output Power | Lower Limit | Upper Limit |
(MHz) (dBm) (dBm) (dBm) (dBm)

698 - 716 MHz Pulsed GSM -20.90 24.84 17 30 Pass
698 - 716 MHz AWGN -20.60 24.35 17 30 Pass
776 - 787 MHz Pulsed GSM -22.70 24.35 17 30 Pass
776 - 787 MHz AWGN -23.10 23.20 17 30 Pass
824 - 849 MHz Pulsed GSM -21.80 23.40 17 30 Pass
824 - 849 MHz AWGN -23.20 21.47 17 30 Pass
1710 - 1755 MHz Pulsed GSM -21.30 21.30 17 30 Pass
1710 - 1755 MHz AWGN -23.00 20.51 17 30 Pass
1850 - 1915 MHz Pulsed GSM -19.80 24.43 17 30 Pass
1850 - 1915 MHz AWGN -21.30 22.40 17 30 Pass

p1490002_FCC_Part 20_Rev 3.0
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Downlink Power Test Results

Frequency Band Input Level Output Power | Upper Limit Result
(MHz) (dBm) (dBm) (dBm)
728 - 746 MHz Pulsed GSM -45.80 2.15 17 Pass
728 - 746 MHz AWGN -44.50 2.87 17 Pass
746 - 757 MHz Pulsed GSM -45.30 2.38 17 Pass
746 - 757 MHz AWGN -44.80 2.79 17 Pass
869 - 894 MHz Pulsed GSM -47.20 0.04 17 Pass
869 - 894 MHz AWGN -45.20 2.83 17 Pass
1930 - 1995 MHz Pulsed GSM -44.90 -0.30 17 Pass
1930 - 1995 MHz AWGN -43.20 1.92 17 Pass
2110 - 2155 MHz Pulsed GSM -44.20 1.64 17 Pass
2110 - 2155 MHz AWGN -44.00 2.00 17 Pass

Uplink and Downlink Gain Test Results

_ Uplink Downlink Uplilnk Uplir)k Downlink Dovynl_ink Delta Limit | Margin

Modulation | Frequency | Frequency | Gain Limit Gain Limit (dB) (dB) (dB)
(MHz) (MHz) (dB) (dB) (dB) (dB)

Pulsed GSM 701.75 736.78 45.74 50 48.0 50 2.21 9 -6.79
AWGN 701.75 736.78 44.95 50 47.4 50 2.42 9 -6.58
Pulsed GSM 783.25 748.50 47.05 50 47.7 50 0.63 9 -8.37
AWGN 783.25 748.50 46.30 50 47.6 50 1.29 9 -7.71
Pulsed GSM 843.25 879.63 45.20 50 47.2 50 2.035 9 -6.965
AWGN 843.25 879.63 44.67 50 48.0 50 3.36 9 -5.64
Pulsed GSM 1732.17 2131.20 42.60 50 45.8 50 3.24 9 -5.76
AWGN 1732.17 2131.20 43.51 50 46.0 50 2.49 9 -6.51
Pulsed GSM 1898.91 1974.04 44.23 50 44.6 50 0.37 9 -8.63
AWGN 1898.91 1974.04 43.70 50 451 50 1.42 9 -7.58

p1490002_FCC_Part 20_Rev 3.0
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Intermodulation

Engineer: Mike Graffeo

Test Date: 9/24/14

Test Procedure

Compliance Testing, LLC

TE _ Testing since 1963

The EUT was connected to a spectrum analyzer through an attenuator. Two signal generators were utilized to produce
two CW signals 600 kHz apart and centered in the operational band. Attenuator and cable insertion loss correction factors
were input to either the signal generator or the spectrum analyzer as required to ensure that accurate measurements
were recorded. The input power was set at the maximum allowable power and the RMS intermodulation products were
measured to ensure they were less than -19 dBm in a 3 kHz RBW. The uplink and downlink intermodulation products
were plotted, with the levels being listed in the summary tables.

Test Setup
Signal
Generator
\ 4
RF Combiner R EUT - Attenuator Spectrum
v - Analyzer
A
Signal
Generator
Uplink Test Results
Frequency Band Intermodulation Level Limit Result
(MHz) (dBm) (dBm)
698 - 716 MHz -20.09 -19 Pass
776 - 787 MHz -20.60 -19 Pass
824 - 849 MHz -19.26 -19 Pass
1710 - 1755 MHz -19.07 -19 Pass
1850 - 1915 MHz -19.88 -19 Pass
Downlink Test Results
Frequency Band Intermodulation Level Limit Result
(MHz) (dBm) (dBm)
728 - 746 MHz -31.45 -19 Pass
746 - 757 MHz -29.25 -19 Pass
869 - 894 MHz -42.01 -19 Pass
1930 - 1995 MHz -50.16 -19 Pass
2110 - 2155 MHz -48.61 -19 Pass

p1490002_FCC_Part 20_Rev 3.0
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Uplink Test Results

698 - 716 MHz Band

- Agilent  07:35:27 Mov 5, 2614 RL
Mkr3 706833574 MHz
Ref 25 dBm Atten 15 dB -20.89 dBm
#Avg Y T
Log 1 2
16
dB/
Offst 2
20.4 2
dB
Dl
-13.8
dBm
PH"-‘Ig L T assser) semadmisms aa s ws B g PSRRI im sl sms mEs 4

I | l | | | | | |
Center 787 MHz Span 5 MHz
#Res BH 3 kHz VEH 18 kH=z Sweep 9041 ms (BO0A prs)

Marker Trace Type * Axiz Amplitude
1 12 Fraeg THE.E99649 MHz 21.25 dBm
2 (1) Frag 787.299724 MHz 20.99 dBn
3 (1) Frag 7H6.899574 MHz -20.89 dBn
776 - 787 MHz Band
- Agilent  07:39:11 Mow 5, 2614 L
Mkr3 780.593574 MHz
Ref 25 dBm Atten 15 4B -20.6 dBm
#Hug Y by
Log 3
16
dB/
Offst 2
20.4 i
dB
ol
-13.8
dBm ||
PAva - - —_— - -

I | | | | | | |
Center 781.5 MHz Span 5 MHz
#Res BH 3 kHz VEH 18 kHz Sweep 9041 ms (B00A prs)

Marker Trace Type * Axiz Amplitude
1 1x Frag 781.199649 MHz 28.9 dBm
2 (1) Frag 781.799724 MHz 21.39 dBn
3 (1) Frag 780.599574 MHz -28.6 dBn
I

p1490002_FCC_Part 20_Rev 3.0
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824 - 849 MHz Band

¥ Agilent  07:42:49 Mov 5, 2614 L
Mkr3 8535599574 MHz
Ref 25 dBm Atten 15 dB -19.26 dBm
#Hvg o o
Log T -
18
dB/
Offst 3
20.4 T
dB
Dl
-15.8
dBm
PAVY |atimaroniom |- | ) | il [l o, R

l | | | | | | |
Center 836.5 MHz Span 5 MHz
#Res BH 3 kHz VEH 18 kH=z Sweep 9041 ms (B00A prs)

Marker Trace Typa * Axiz Amplitude
1 (1) Frag £36.199649 MHz 16.95 dBm
2 (1) Frag 836.799724 MHz 17.63 dBnm
3 13 Frag 835.599574 MHz -19.26 dBm
1710 - 1755 MHz Band
- Agilent  07:45:04 Mow 5, 26014 L
Mkr3 1.7315993574 GHz
Ref 25 dBm Atten 15 4B -19.87 dBm
#hvg o o
Log H 7
16
dB/
Offst 3
20.4 1
dB
0l
-19.8
dBm
PAva S - - -

i I I | | ! |
Center 1.732 GHz Span 5 MHz
#Res BH 3 kHz VEBW 18 kHz Sweep 9841 ms (S00 pts)

Markar Trace Typa * Axiz Amplitude
1 13 Frag 1.73215959649 GHz 16.35 dBEm
2 1x Frag 1.73274949724 GHz 16.24 dBm
3 (1) Frag 1.731599574 GHz -19.87 dBn
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Compliance Testing, LLC

Testing since 1963

1850 - 1915 MHz Band

¥ Agilent  07:47:02 Mov 5, 2814 L
Mkr3 1.881599574 GHz
Ref 25 dBm Atten 15 dB -19.588 dBm
#Fwvg & ]
Log - 5
18
dB/
Offst 2
20.4 2
dB
Dl
-15.8
dBm
PRV S p | | | L L
| I | | | | | |
Center 1.883 GHz Span 5 MHz
#Res BH 3 kHz VEH 18 kH=z Sweep 9041 ms (B00A prs)
Marker Trace Typa * Axiz Amplitude
1 (1) Frag 1.882199649 GHz 18.12 dBnm
2 (1) Frag 1.882799724 GHz 18.23 dBn
3 13 Frag 1.88155959574 GHz -19.38 dBm
Downlink Test Results
728 - 746 MHz Band
- Agilent  07:54:54 Mow 5, 26014 L
Mkr3 736833574 MHz
Ref 16 dBm Atten 28 dB -31.45 dBm
WAvg T3
Log
16
dB/ 3
Offst 2
a6
dB
ol
-13.8
dBm
PH"-‘Ig e F - —— - - M
[ | | | | | | |
Center 737 MHz Span 5 MHz
#Res BH 3 kHz VEH 18 kHz Sweep 9041 ms (B00A prs)
Marker Trace Type * Axiz Amplitude
1 1x Frag T36.699649 MHz -1.16E6 dBEm
2 (1) Frag 737.299724 MHz -8.651 dBm
3 (1) Frag 736.899574 MHz -31.45 dBn
I
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746 - 757 MHz Band

Compliance Testing, LLC

Testing since 1963

- Agilent  07:56:42 Mov 5, 2814 L
Mkr3 750.599574 MHz
Ref 16 dBm Atten 20 dB -29.25 dBm
#Rvg o o
Log L 2
18
dB/
Offst <
b6
dB
Dl
-15.8
dBm

’ | | | | | |
Center 751.5 MHz Span 5 MHz
#Res BH 3 kHz VEH 18 kH=z Sweep 9041 ms (B00A prs)

Marker Trace Typa * Axiz Amplitude
1 (1) Frag 751.199649 MHz B.631 dBm
2 (1) Frag 751.799724 MHz B.241 dBm
3 13 Frag TEA.59957 4 MHz -29.25 dBm
869 - 894 MHz Band
% Agilent  07:58:87 Mov 5, 2814 L
Mkr3 580.599574 MHz
Ref 16 dBm Atten 20 dB -42.81 dBm
s E T 2
Log
18
dB/
Offst
b6 2
dB
U 4o [Center
dem | 88L.5000000 MH=z
FAv - — — -

’ | | | | | | | | |
Center 881.5 MHz Span 5 MHz
#Res BH 3 kHz VEH 18 kH=z Sweep 9041 ms (B00A prs)

Marker Trace Type * Axiz Amplitude
1 (1) Frag £81.199649 MHz -B.66 dBm
2 (1) Frag £81.799724 MHz -8.636 dBn
3 12 Frag 28A8.599574 MHz -42.81 dBm
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Compliance Testing, LLC

Testing since 1963

1930 - 1995 MHz Band

- Agilent  07:59:45 Mov 5, 2814 L
Mkr3 1.961599574 GHz
Ref 16 dBm Atten 20 dB 50,16 dBm
#Fwvg 1 2
Log
18
dB/
Offst
b6
dB (3,
Dl
-15.8
dBm
FAv - —-

’ | | | | | | | |
Center 1.962 GHz Span 5 MHz
#Res BH 3 kHz VEH 18 kH=z Sweep 9041 ms (B00A prs)

Marker Trace Typa * Axiz Amplitude
1 (1) Frag 1.962199649 GHz -2.662 dBn
2 (1) Frag 1.962799724 GHz -2.341 dBn
3 13 Frag 1.96155959574 GHz -BA.16 dBEm
2110 - 2155 MHz Band
- Agilent  08:91:39 Mov 5, 2614 L
Mkr3 2.131599574 GHz
Ref 16 dBm Atten 20 dB -48.61 dBm
#Hug (1) H
Log
18
dB/
Offst
b6
dB o
Dl
-15.8
dBm
PAY ) il ' ) .

’ | | | | | | | | |
Center 2.132 GHz Span 5 MHz
#Res BH 3 kHz VEH 18 kH=z Sweep 9041 ms (B00A prs)

Marker Trace Type * Axiz Amplitude

1 (1) Frag 2.132199649 GHz -8.585 dBn

2 (1) Frag 2.132799724 GHz -8.259 dBn

3 12 Frag 2.131599574 GHz -4a8.61 dBm
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Compliance Testing, LLC

TE _ Testing since 1963

Out-of-Band Emissions
Engineer: Mike Graffeo
Test Date: 9/26/14

Test Procedure

The EUT was connected to a spectrum analyzer through an attenuator with the losses being input into the spectrum
analyzer as a combination of reference level offset and correction factor in order to ensure accurate readings. A signal
generator was utilized to produce the following signals: GSM, CDMA, and WCDMA. The signal generator was tuned to
the lowest allowable upper and lower channel within the EUT operational band for each respective modulation type. The
RF input level was increased to a point just prior to the AGC being in control of the power. For each modulation type the
Out of Band Emissions were measured to ensure they met the limits.

The following formula was used for calculating the limits:
Limit = P1 - 6 - (43+ 10Log(P2)) = -19dBm

P1 = power in dBm
P2 = power in Watts

Test Setup

Signal EUT
Generator

Attenuator .~ Spectrum
" Analyzer

\ 4

\ 4

p1490002_FCC_Part 20_Rev 3.0
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GSM Uplink Test Results

~ Compliance Testing, LLC

] Testing since 1963

Frequ(eli/“i:')Z/)Band Band Edge Meas(lérsrc]iq)Level (I(_jiénr:) Result
698 - 716 Lower -22.27 -19 Pass
698 - 716 Upper -22.31 -19 Pass
776 - 787 Lower -22.08 -19 Pass
776 - 787 Upper -23.13 -19 Pass
824 - 849 Lower -36.91 -19 Pass
824 - 849 Upper -35.86 -19 Pass

1710 - 1755 Lower -38.26 -19 Pass

1710 - 1755 Upper -35.32 -19 Pass

1850 - 1915 Lower -36.5 -19 Pass

1850 - 1915 Upper -35.97 -19 Pass
CDMA Uplink Test Results

Frequ(e'i/lng)Z/)Band Band Edge Meas(térggq)l_evel (I(_jiénni]t) Result
698 - 716 Lower -37.71 -19 Pass
698 - 716 Upper -33.48 -19 Pass
776 - 787 Lower -35.19 -19 Pass
776 - 787 Upper -42.23 -19 Pass
824 - 849 Lower -37.74 -19 Pass
824 - 849 Upper -37.00 -19 Pass

1710 - 1755 Lower -42.46 -19 Pass
1710 - 1755 Upper -38.35 -19 Pass
1850 - 1915 Lower -37.67 -19 Pass
1850 - 1915 Upper -43.36 -19 Pass

p1490002_FCC_Part 20_Rev 3.0
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WCDMA Uplink Test Results

~ Compliance Testing, LLC

] Testing since 1963

Frequ(?vr:'_c';/)Band Band Edge Meas(téréegq)Level (I(_jiénr:) Result
698 - 716 Lower -37.43 -19 Pass
698 - 716 Upper -36.65 -19 Pass
776 - 787 Lower -36.55 -19 Pass
776 - 787 Upper -45.41 -19 Pass
824 - 849 Lower -38.59 -19 Pass
824 - 849 Upper -36.22 -19 Pass

1710 - 1755 Lower -36.20 -19 Pass

1710 - 1755 Upper -32.08 -19 Pass

1850 - 1915 Lower -36.74 -19 Pass

1850 - 1915 Upper -35.66 -19 Pass
GSM Downlink Test Results

Frequ(e'i/lng)Z/)Band Band Edge Meas(térggq)l_evel (I(_jiénni]t) Result
728 - 746 Lower -45.98 -19 Pass
728 - 746 Upper -38.90 -19 Pass
746 - 757 Lower -37.81 -19 Pass
746 - 757 Upper -49.39 -19 Pass
869 - 894 Lower -56.86 -19 Pass
869 - 894 Upper -56.22 -19 Pass

1930 - 1995 Lower -86.28 -19 Pass
1930 - 1995 Upper -62.91 -19 Pass
2110 - 2155 Lower -55.28 -19 Pass
2110 - 2155 Upper -53.52 -19 Pass
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CDMA Downlink Test Results

~ Compliance Testing, LLC

] Testing since 1963

Frequ(?vr:'_c';/)Band Band Edge Meas(téréegq)Level (I(_jiénr:) Result
728 - 746 Lower -69.52 -19 Pass
728 - 746 Upper -54.34 -19 Pass
746 - 757 Lower -52.14 -19 Pass
746 - 757 Upper -74.06 -19 Pass
869 - 894 Lower -70.27 -19 Pass
869 - 894 Upper -65.61 -19 Pass

1930 - 1995 Lower -77.50 -19 Pass

1930 - 1995 Upper -76.75 -19 Pass

2110 - 2155 Lower -70.11 -19 Pass

2110 - 2155 Upper -61.45 -19 Pass
WCDMA Downlink Test Results

Frequ(e'i/lng)Z/)Band Band Edge Meas(térggq)l_evel (I(_jiénni]t) Result
728 - 746 Lower -68.09 -19 Pass
728 - 746 Upper -56.54 -19 Pass
746 - 757 Lower -53.13 -19 Pass
746 - 757 Upper -71.58 -19 Pass
869 - 894 Lower -61.26 -19 Pass
869 - 894 Upper -59.09 -19 Pass

1930 - 1995 Lower -71.33 -19 Pass
1930 - 1995 Upper -65.65 -19 Pass
2110 - 2155 Lower -62.28 -19 Pass
2110 - 2155 Upper -56.16 -19 Pass
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Compliance Testing, LLC

Testing since 1963

GSM Uplink Test Plots
698 - 716 MHz Band

Lower Band Edge

% Agilent  @7:89:55 Sep 26, 2014 RL

Mkrl £97.99475 MHz
Ref © dBm Atten 5 dB -22.27 dBm
#Fvg
Log
18
dB/
Offst
20.6
4B
]
-19.8
dBm

PAva
188 L sy
V1 32
33 FC

AA

Ce 1

Start 697.7 MHz Stop 698 MHz
#Res BH 30 kHz VEW 308 kHz Sweep 5.12 ms (401 pts)

Upper Band Edge

% Agilent  87:13:89 Sep 26, 2014 L

Mkrl 71688380 MHz
Ref © dBm Atten 5 dB -22.31 dBm
#Fvg
Log
18
dB/
Offst
20.6
4B
]
-19.8
dBm

PAva
186
H1 32
33 FC
AA

e I

Start 716 MHz Stop 716.3 MHz
#Res BH 30 kHz VEW 308 kHz Sweep 5.12 ms (401 pts)
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Compliance Testing, LLC

Testing since 1963

776 - 787 MHz Band

Lower Band Edge

% Agilent  B7:16:21 Sep 26, 2014 L

Mkrl 775.99925 MHz
Ref & dBm Atten 5 dB -22.88 dBm
#Avg
Log
18
4B/
Nffst
20.6
dB
1]
-19.8
dBm

PAva
e oL [ .
Y1 32
33 FC

AA

Start 775.7 MHz Stop 776 MHz
#Res BH 30 kHz YEH 308 kHz Sweep 5.12 ms (481 pts)

Upper Band Edge

% Agilent  07:28:41 Sep 26, 2014 L

Mkrl 78700075 MHz
Ref © dBm Atten 5 dB -23.13 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
0l
-19.8
dBin

PAva
186
Y1 32
53 FC
AA

Start 787 MHz Stop 787.3 MHz
#Res BN 38 kHz YBW 388 kHz Sweep 5.12 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

824 - 849 MHz Band

Lower Band Edge

% Agilent  B7:31:54 Sep 26, 2014 L

Mkrl 82398425 MHz
Ref & dBm Atten 5 dB -36.91 dBm
#Avg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBm

PAva
186
Y1 32
33 FC
AA

S

Start 823.7 MHz Stop 824 MHz
#Res BH 3 kHz YEKH 30 kHz Sweep 52,88 ms (401 pts)

Upper Band Edge

% Agilent  B7:32:57 Sep 26, 2014 L

Mkrl #49.81358 MHz
Ref © dBm Atten 5 dB -35.86 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBin

PAva
186
Y1 32
53 FC
AA

bad s

Start 849 MHz Stop 849.3 MHz
#Res BW 3 kHz YBW 38 kHz Sweep 52,88 ms (401 ptsy
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Compliance Testing, LLC

Testing since 1963

1710 - 1755 MHz Band

Lower Band Edge

% Agilent  B7:36:88 Sep 26, 2014 L

Mkrl 1.7099858 GHz
Ref & dBm Atten 5 dB -38.26 dBm
#Avg
Log
18
dB/
Offst
20.6
dB
Tl 4
-19.8
dBm

PAva
186
Y1 32
33 FC | 1A
AA

Start 1.707 GHz Stop 1.71 GHz
#Res BH 3 kHz YEKH 30 kHz Sweep 528.8 ms (401 pts)

Upper Band Edge

% Agilent  B7:38:20 Sep 26, 2014 L

Mkrl 1.7558875 GHz
Ref © dBm Atten 5 dB -35.32 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
0l
-19.8
dBin

PAva
186
Hl 32
3 FCl— MR m )
AA

Start 1.755 GHz Stop 1.758 GHz
#Res BW 3 kHz YBW 38 kHz Sweep 528.8 ms (401 ptsy
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Compliance Testing, LLC

Testing since 1963

1850 - 1915 MHz Band

Lower Band Edge

% Agilent  07:41:12 Sep 26, 2014 L

Mkrl 1.3499858 GHz
Ref & dBm Atten 5 dB -36.5 dBm
#Avg
Log
18
dB/
Offst
20.6
dB 1
Dl
-19.8
dBm

PAva
186
Hl 32
53 FC AL
AA

Start 1.847 GHz Stop 1.85 GHz
#Res BH 3 kHz YEKH 30 kHz Sweep 528.8 ms (401 pts)

Upper Band Edge

% Agilent  B7:43:57 Sep 26, 2014 L

Mkrl 1.9158875 GHz
Ref © dBm Atten 5 dB -35.97 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
0l
-19.8
dBin

PAva
180 |4
Hl 32
S3 FCL— " Wbl 1L |

AA

Start 1.915 GHz Stop 1,913 GHz
#Res BW 3 kHz YBW 38 kHz Sweep 528.8 ms (401 ptsy
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Compliance Testing, LLC

Testing since 1963

CDMA Uplink Test Plots
698 - 716 MHz Band

Lower Band Edge

% Agilent  B8:89:59 Sep 26, 2014 L

Mkrl 697.73188 MHz
Ref © dBm Atten 5 dB -37.71 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
0l
-19.8
dBm

PAva
186
Hl 32
53 FC
AA

f+ 3

Start 637.7 MHz Stop 698 MHz
#Res BN 38 kHz YBW 388 kHz Sweep 5.12 ms (481 pts)

Upper Band Edge

- Agilent  05:11:88 Sep 26, 2014 L

Mkrl 71684125 MHz
Ref © dBm Atten 5 dB -33.48 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
0l
-19.8
dBin

PAva
168
Hl 32
53 FC
AA

L]

Start 716 MHz Stop 716.3 MHz
#Res BN 38 kHz YBW 388 kHz Sweep 5.12 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

776 - 787 MHz Band

Lower Band Edge

% Agilent  B8:13:85 Sep 26, 2014 L

Mkrl 775.960825 MHz
Ref © dBm Atten 5 dB -35.19 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBin

FAva
168
Wl s2
33 FC
AR

< H

Start 775.7 MHz Stop 776 MHz
#Res BN 38 kHz YBW 388 kHz Sweep 5.12 ms (481 pts)

Upper Band Edge

% Agilent  B8:14:36 Sep 26, 2014 L

Mkrl 787.25658 MHz
Ref © dBm Atten 5 dB -42.23 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBm

PAva
186
Hl 32
53 FC
AA

£ 0

Start 787 MHz Stop 787.3 MHz
#Res BN 38 kHz YBW 388 kHz Sweep 5.12 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

824 - 849 MHz Band

Lower Band Edge

% Agilent  B8:16:32 Sep 26, 2014 L

Mkrl #23.93958 MHz
Ref © dBm Atten 5 dB -37.74 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
0l
-19.8
dBin

FAva
168
Wl s2
33 FC
AR

b

Start 823.7 MHz Stop 824 MHz
#Res BN 38 kHz YBW 388 kHz Sweep 5.12 ms (481 pts)

Upper Band Edge

- Agilent  035:18:83 Sep 26, 2014 L

Mkrl 84981888 MHz
Ref & dBm Atten 5 dB -37 dBm
#Ayg
Log
18
dB/
Offst
20.6
dB
1]
-19.8
dBin

PAva
168
Hl 32
33 FC
AA

b3

Start 849 MHz Stop 849.3 MHz
#Res BH 30 kHz YEH 308 kHz Sweep 5.12 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

1710 - 1755 MHz Band

Lower Band Edge

% Agilent  B8:19:52 Sep 26, 2014 L

Mkrl 1.7100088 GHz
Ref © dBm Atten 5 dB -42.46 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
Dl
219.8
dBin

FAva
168
Wl s2
33 FC
AR

Start 1.787 GHz Stop 1.71 GHz
#Res BN 38 kHz YBW 388 kHz Sweep 544 ms (481 pts)

Upper Band Edge

- Agilent  05:21:25 Sep 26, 2014 L

Mkrl 1.7558388 GHz
Ref & dBm Atten 5 dB -38.35 dBm
#Ayg
Log
18
dB/
Offst
20.6
dB
1]
-19.8
dBin

PAva
168
Hl 32
33 FC
AA

O

Start 1.755 GHz Stop 1.758 GHz
#Res BH 30 kHz YEH 308 kHz Sweep 544 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

1850 - 1915 MHz Band

Lower Band Edge

% Agilent  B8:22:35 Sep 26, 2014 L

Mkrl 1.3499625 GHz
Ref © dBm Atten 5 dB -37.67 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBin

FAva
168
Wl s2
33 FC
AR

O

Start 1.847 GHz Stop 1.85 GHz
#Res BN 38 kHz YBW 388 kHz Sweep 544 ms (481 pts)

Upper Band Edge

- Agilent  05:24:87 Sep 26, 2014 L

Mkrl 1.9151858 GHz
Ref & dBm Atten 5 dB -43.36 dBm
#Ayg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBin

PAva
168 ]
Hl 32
33 FC

AA

L d o

Start 1.915 GHz Stop 1.918 GHz
#Res BH 30 kHz YEH 308 kHz Sweep 544 ms (481 pts)
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WCDMA Uplink Test Plots
698 - 716 MHz Band

Lower Band Edge

Compliance Testing, LLC

Testing since 1963

Ref & dBm

B7:48:21 Sep 26, 2014

Atten 5 dB

Mkrl 697.81775 MHz
-37.43 dBm

#Avg
Log

18
dB/

Offst
20.6

dB
]

Led Y

-19.8
dBm

PAva
186

WL 52
33 FC

AA

Start 697.7 MHz
#Res BH 30 kHz

VEH 308 kHz

Stop 698 MHz
Sweep 512 ms (481 pts)

Upper Band Edge

Ref @ dBm

B7:58:22 Sep 26, 2014

Atten 5 dB

Mkrl 716.88625 MHz
-36.65 dBm

#Fvg
Log

18
dB/

Offst
20.6

dB
ol

b

-19.8
dBin

PAva
186

WL 52
33 FC

AA

Start 716 MHz
#Res B 30 kHz

VEH 388 kHz

Stop 716.3 MHz
Sweep 5.12 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

776 - 787 MHz Band

Lower Band Edge

% Agilent  B7:52:83 Sep 26, 2014 L

Mkrl 775.76758 MHz
Ref © dBm Atten 5 dB -36.55 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
0l
-19.8
dBin

FAva
168
Wl s2
33 FC
AR

e

Start 775.7 MHz Stop 776 MHz
#Res BN 38 kHz YBW 388 kHz Sweep 5.12 ms (481 pts)

Upper Band Edge

- Agilent  07:53:84 Sep 26, 2014 L

Mkrl 787.18275 MHz
Ref & dBm Atten 5 dB -45.41 dBm
#Ayg
Log
18
dB/
Offst
20.6
dB
1]
-19.8
dBin

PAva
168
Hl 32
33 FC
AA

e dE

Start 787 MHz Stop 787.3 MHz
#Res BH 30 kHz YEH 308 kHz Sweep 5.12 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

824 - 849 MHz Band

Lower Band Edge

% Agilent  B7:55:84 Sep 26, 2014 L

Mkrl #23.99858 MHz
Ref © dBm Atten 5 dB -38.59 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
0l i <
-19.8
dBin

FAva
168
Wl s2
33 FC
AR

Start 823.7 MHz Stop 824 MHz
#Res BW 180 kHz VEW 1 MHz Sweep 5.12 ms (481 pts)

Upper Band Edge

- Agilent  07:56:89 Sep 26, 2014 L

Mkrl 84988158 MHz
Ref & dBm Atten 5 dB -36.22 dBm
#Ayg
Log
18
dB/
Offst
20.6
dB ;
1]
-19.8
dBin

PAva
168
Hl 32
33 FC
AA

Start 849 MHz Stop 849.3 MHz
#Res BH 100 kHz VEHW 1 MHz Sweep 5.12 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

1710 - 1755 MHz Band

Lower Band Edge

% Agilent  B7:58:82 Sep 26, 2014 L

Mkrl 1.7100088 GHz
Ref © dBm Atten 5 dB -36.2 dBm
#Fvg
Log
18
dB/
Offst
20.6

dB
hi
-19.8
dBin
FAva
168
Wl s2

33 FC
AA

Start 1.787 GHz Stop 1.71 GHz
#Res BW 180 kHz VEW 1 MHz Sweep 5.12 ms (481 pts)

Upper Band Edge

- Agilent  07:59:86 Sep 26, 2014 L

Mkrl 1.7558875 GHz
Ref & dBm Atten 5 dB -32.88 dBm
#Ayg
Log
18
dB/
Offst
20.6
dB
1]
-19.8
dBin

PAva
168
Hl 32
33 FC
AA

Start 1.755 GHz Stop 1.758 GHz
#Res BH 100 kHz VEHW 1 MHz Sweep 5.12 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

1850 - 1915 MHz Band

Lower Band Edge

% Agilent  B8:100:29 Sep 26, 2014 L

Mkrl 1.3500000 GHz
Ref © dBm Atten 5 dB -36.74 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
b
-19.8
dBin

FAva
168
Wl s2
33 FC
AR

Start 1.847 GHz Stop 1.85 GHz
#Res BW 180 kHz VEW 1 MHz Sweep 5.12 ms (481 pts)

Upper Band Edge

- Agilent  05:08:17 Sep 26, 2014 L

Mkrl 1.9158158 GHz
Ref & dBm Atten 5 dB -35.66 dBm
#Ayg
Log
18
dB/
Offst
20.6
dB
1]
-19.8
dBin

PAva
168
Hl 32
33 FC
AA

o

Start 1.915 GHz Stop 1.918 GHz
#Res BH 100 kHz VEHW 1 MHz Sweep 5.12 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

GSM Downlink Test Plots
728 - 746 MHz Band
Lower Band Edge

% Agilent  B8:36:15 Sep 26, 2014 L

Mkrl 727.99858 MHz
Ref & dBm Atten 5 dB -45.98 dBm
#Avg
Log
18
dB/
Offst
20.6
dB

Dl
-13.9 1
dBm

PAva
186 |
Y1 32
53 FC

AA

Start 727.7 MHz Stop 728 MHz
#Res BH 38 kHz YEH 308 kHz Sweep 512 ms (481 pts)

Upper Band Edge

- Agilent  035:39:08 Sep 26, 2014 L

Mkrl 74588158 MHz
Ref & dBm Atten 5 dB -38.9 dBm
#Avg
Log
18
dB/
Offst
20.6
dB

=
I

Start 746 MHz Stop 746.3 MHz
#Res BH 30 kHz YEH 308 kHz Sweep 5.12 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

746 - 757 MHz Band

Lower Band Edge

% Agilent  08:40:47 Sep 26, 2014 L

Mkrl 74599858 MHz
Ref & dBm Atten 5 dB -37.81 dBm
#Avg
Log
18
dB/
Offst
20.6
dB
Tl
-19.8
dBm

PAva
186
Y1 32
33 FC -
AA

F-a NN

Start 745.7 MHz Stop 746 MHz
#Res BH 30 kHz YEH 308 kHz Sweep 5.12 ms (481 pts)

Upper Band Edge

% Agilent  B8:42:16 Sep 26, 2014 L

Mkrl 75788158 MHz
Ref © dBm Atten 5 dB -49.39 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBin

PAva
186
Hl 32
53 FC
AA

e asy

Start 757 MHz Stop 757.3 MHz
#Res BN 38 kHz YBW 388 kHz Sweep 5.12 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

869 - 894 MHz Band

Lower Band Edge

% Agilent 8814415 Sep 26, 2014 L

Mkrl 86593580 MHz
Ref & dBm Atten 5 dB -56.36 dBm
#Avg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBm

PAva
186
H1 32
33 FC
AA

Lo

Start 868.7 MHz Stop 869 MHz
#Res BH 3 kHz YEKH 30 kHz Sweep 52,88 ms (401 pts)

Upper Band Edge

% Agilent 8814711 Sep 26, 2014 L

Mkrl #94.82558 MHz
Ref © dBm Atten 5 dB -56.22 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBin

PAva
186
Hl 32
53 FC
AA

e

Start 894 MHz Stop 894.3 MHz
#Res BW 3 kHz YBW 38 kHz Sweep 52,88 ms (401 ptsy
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Compliance Testing, LLC

Testing since 1963

1930 - 1995 MHz Band

Lower Band Edge

% Agilent  B8:54:54 Sep 26, 2014 L

Mkrl 1.9292280 GHz
Ref & dBm Atten 5 dB -86.28 dBm
#Avg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBm

PAva
186
H1 32
33 FC
AA

e

Start 1.927 GHz Stop 1.93 GHz
#Res BH 3 kHz YEKH 30 kHz Sweep 528.8 ms (401 pts)

Upper Band Edge

% Agilent  B8:52:18 Sep 26, 2014 L

Mkrl 1.9958225 GHz
Ref © dBm Atten 5 dB -62.91 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBin

PAva
186
Hl 32
53 FC
AA

A

Start 1.995 GHz Stop 1.9938 GHz
#Res BW 3 kHz YBW 38 kHz Sweep 528.8 ms (401 ptsy
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Compliance Testing, LLC

Testing since 1963

2110 - 2155 MHz Band

Lower Band Edge

% Agilent  B8:59:25 Sep 26, 2014 L

Mkrl 2.1180086 GHz
Ref & dBm Atten 5 dB -55.28 dBm
#Avg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBm

PAva
168
Hl 52
33 FC
AA

Start 2.187 GHz Stop 2.11 GHz
#Res BH 3 kHz YEKH 30 kHz Sweep 528.8 ms (401 pts)

Upper Band Edge

5 Agilent  B9:02:08 Sep 26, 2014 L

Mkrl 2.1550088 GHz
Ref © dBm Atten 5 dB -53.52 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBin

PAva
186
Hl 32
53 FC
AA

Start 2,155 GHz Stop 2,158 GHz
#Res BW 3 kHz YBW 38 kHz Sweep 528.8 ms (401 ptsy
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Compliance Testing, LLC

Testing since 1963

CDMA Downlink Test Plots
728 - 746 MHz Band

Lower Band Edge

% Agilent  B9:28:43 Sep 26, 2014 L

Mkrl 727.99488 MHz
Ref © dBm Atten 5 dB -69.52 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
0l
-19.8
dBm

PAva
186
Hl 32
53 FC N
AA

o

Start 727.7 MHz Stop 728 MHz
#Res BN 38 kHz YBW 388 kHz Sweep 5.12 ms (481 pts)

Upper Band Edge

- Agilent  09:30:36 Sep 26, 2014 L

Mkrl 74681058 MHz
Ref © dBm Atten 5 dB -54.34 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBin
PAvg 1%
168
Hl 32
53 FC
AA

.

Start 746 MHz Stop 746.3 MHz
#Res BN 38 kHz YBW 388 kHz Sweep 5.12 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

746 - 757 MHz Band

Lower Band Edge

% Agilent  B9:31:58 Sep 26, 2014 L

Mkrl 74599858 MHz
Ref & dBm Atten 5 dB -52.14 dBm
#Avg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBm 1

PAva
186
H1 32
33 FC
AA

Marker
745.,988500 MH=
-52.14

Start 745.7 MHz Stop 746 MHz
#Res BH 30 kHz YEH 308 kHz Sweep 5.12 ms (481 pts)

Upper Band Edge

% Agilent  B9:32:58 Sep 26, 2014 L

Mkrl 75781575 MHz
Ref © dBm Atten 5 dB -74.86 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBin

PAva
168
H1 52
53 FC
ARl

[~

Start 757 MHz Stop 757.3 MHz
#Res BN 38 kHz YBW 388 kHz Sweep 5.12 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

869 - 894 MHz Band

Lower Band Edge

- Agilent  09:34:19 Sep 26, 2014 L

Mkrl 86891375 MHz
Ref & dBm Atten 5 dB -78.27 dBm
#Avg
Log
18
dB/
Offst
20.6
dB
1]
-19.8
dBin

PAva
168
Hl 32
33 FC _—
AA

* 30

Start 868.7 MHz Stop 869 MHz
#Res BH 30 kHz YEH 308 kHz Sweep 5.12 ms (481 pts)

Upper Band Edge

% Agilent  B9:35:18 Sep 26, 2014 L

Mkrl 894.00975 MHz
Ref & dBm Atten 5 dB -B5.61 dBm
#Avg
Log
18
dB/
Offst

=
=
L)
Mo
£ o

Start 894 MHz Stop 894.3 MHz
#Res BH 30 kHz YEH 308 kHz Sweep 5.12 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

1930 - 1995 MHz Band

Lower Band Edge

% Agilent  B9:36:29 Sep 26, 2014 L

Mkrl 1.9281175 GHz
Ref & dBm Atten 5 dB -77.5 dBm
#Avg
Log
18
dB/
Offst
20.6
dB
1]
-19.8
dBm

PAva
186
H1 32
33 FC
AA

e

Start 1.927 GHz Stop 1.93 GHz
#Res BH 30 kHz YEH 308 kHz Sweep 544 ms (481 pts)

Upper Band Edge

- Agilent  09:37:48 Sep 26, 2014 L

Mkrl 1.9952925 GHz
Ref & dBm Atten 5 dB -76.75 dBm
#Ayg
Log
18
dB/
Offst
20.6
dB
1]
-19.8
dBin

PAva
168
Hl 32
33 FC
AA é

Start 1.995 GHz Stop 1.998 GHz
#Res BH 30 kHz YEH 308 kHz Sweep 544 ms (481 pts)
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Compliance Testing, LLC

Testing since 1963

2110 - 2155 MHz Band

Lower Band Edge

% Agilent  B9:39:53 Sep 26, 2014 L

Mkrl 2.1099925 GHz
Ref & dBm Atten 5 dB -78.11 dBm
#Avg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBm

PAva
186
H1 32
%3 FC
AA

Start 2.187 GHz Stop 2.11 GHz
#Res BH 30 kHz YEH 308 kHz Sweep 544 ms (481 pts)

Upper Band Edge

% Agilent  09:40:48 Sep 26, 2014 L

Mkrl 2.1550680 GHz
Ref © dBm Atten 5 dB -61.45 dBm
#Fvg
Log
18
dB/
Offst
20.6
dB
D
-19.8
dBin

PAva
168 |3
Wl 52
$3 FC

AA

Start 2,155 GHz Stop 2,158 GHz
#Res BN 38 kHz YBW 388 kHz Sweep 544 ms (481 pts)
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